
TB 9-4940-331-30

DEPARTMENT OF THE ARMY TECHNICAL BULLETIN

SHOP SET, SPARE PARTS STORAGE

FIELD MAINTENANCE

(NSN 4940-00-322-6016)

INSTALLATION IN ONE M35A2 CARGO TRUCK

HEADQUARTERS, DEPARTMENT OF THE ARMY

Logsa LOGSA
25 MARCH 1070

Logsa LOGSA
 



WARNING

A l l  e l e c t r i c a l l y - p o w e r e d  t o o l s  a n d  e q u i p m e n t  m u s t  b e  g r o u n d e d  p r i o r  t o  u s e .



T B  9 - 4 9 4 0 - 3 3 1 - 3 0

DEPARTMENT OF THE ARMY TECHNICAL BULLETIN

SHOP SET, SPARE PARTS STORAGE

FIELD MAINTENANCE

(NSN 4940-00-322-6016)

INSTALLATION IN ONE M35A2 CARGO TRUCK

HEADQUARTERS, DEPARTMENT OF THE ARMY

Reporting Errors and Recommending Improvements

Y o u  c a n  h e l p  i m p r o v e  t h i s  b u l l e t i n . If you find any mistakes or if you

k n o w  o f  a  w a y  t o  i m p r o v e  t h e  p r o c e d u r e s ,  p l e a s e  l e t  u s  k n o w .  M a i l  y o u r
l e t t e r  o r  D A  F o r m  2 0 2 8  ( R e c o m m e n d e d  C h a n g e s  t o  P u b l i c a t i o n s  a n d  B l a n k
F o r m s )  d i r e c t  t o : C o m m a n d e r ,  U S  A r m y  A r m a m e n t ,  M u n i t i o n s  a n d  C h e m i c a l

Command,  ATTN: A M S M C - M A S  ( R ) ,  R o c k  I s l a n d ,  I L  6 1 2 9 9 - 6 0 0 0 .  A  r e p l y  w i l l

b e  f u r n i s h e d  t o  y o u .

TABLE OF CONTENTS

P a r a P a g e

1 GENERAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 WARNINGS AND CAUTIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 LOCATION OF EQUIPMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 INSTALLATION . . . . .  . . . .  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

* T h i s  b u l l e t i n  s u p e r s e d e s  T B  O R D - 4 4 4 - 1 5  d a t e d  2 3  J a n u a r y  1 9 6 2 .

i



T B  9 - 4 9 4 0 - 3 3 1 - 3 0

L I S T  O F  I L L U S T R A T I O N S

F i g u r e

1

2

3

4

5

6

7

8

9

T i t l e                                                         P a g e

C a r g o  t r u c k ,  M 3 5 A 2 . . . . .  . . . . . . . . . . .  . . . . . . . . . .  . . . . . . . . . 7

Components to remounted, f loor plan, M35A2 . . . . . . . . . . . . . . . . . . . . . . . 8

C o m p o n e n t s  t o  b e  m o u n t e d ,  M 3 5 A 2 ,  r i g h t  s i d e  e l e v a t i o n . . . .   .  .  . 9

C o m p o n e n t s  t o  b e  m o u n t e d ,  M 3 5 A 2 ,  l e f t  s i d e  e l e v a t i o n 1 0

H o l e  d i m e n s i o n s  a n d  l o c a t i o n s  f o r  s t r a p  l o o p ,  1 8 - d r a w e r

s t o r a g e  c a b i n e t ,  r i g h t  s i d e ,  M 3 5 A 2  . . . . .  .  . . . . . . . . . . . . 1 1

H o l e  d i m e n s i o n s  a n d  l o c a t i o n s  f o r  s t r a p  l o o p ,  r e a r

t r u c k  s l a t s ,  r i g h t  s i d e ,  M 3 5 A 2  .  . . . . . . . . .  . . . . . . . 1 2

D i m e n s i o n s  f o r  l o c a t i o n  o f  f i r e  e x t i n g u i s h e r ,

f r o n t  w a l l ,  M 3 5 A 2 . . . . .  . .  .  . .  . . . . . .  .  . . . .  . . . . . . . . 1 3

E l e c t r i c a l  c o m p o n e n t s  t o  b e  m o u n t e d ,  t o p  v i e w ,  M 3 5 A 2  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1 4

E l e c t r i c a l  c o p o n e n t s  t o  b e  m o u n t e d ,  M 3 5 A 2 ,  r i g h t
s i d e  e l e v a t i o n 1 5

P o w e r  c a b l e  a s s e m b l y ,  1 1 0 2 3 0 0 0 ,  M 3 5 A 2 1 6

P o w e r  c a b l e  a s s e m b l y ,  1 1 0 2 3 0 0 1 ,  M 3 5 A 2 1 7

P o w e r  c a b l e  a s s s e m b l y ,  1 1 0 2 3 0 0 2 ,  M 3 5 A 2 1 8

E l e c t r i c a l  i n s t a l l a t i o n ,  M 3 5 A 2 1 9

E l e c t r i c a l  s c h e m a t i c ,  M 3 5 A 2 2 0

1 0

1 1

1 2

1 3

1 4

i i



1. General

a. Instructions contained in this

bulletin are to be used as a guide for
installation of spare parts storage
fleld maintenance shop set (NSN 4940-
00-322-6016) in one M35A2 cargo truck,
referenced in figure 1.

b. Slight variations to the instal-

lation instructions may be made at the
discretion of the officer in charge.

c . Complete lists of items con-
tained in this shop are found in SC
4940-95-CL-A09.

d. Personnel performing this in-

stallation should have a practical
knowledge of electricity.

e. Items not mentioned in this

bulletin, that may be components of
this shop, may be stowed in storage
cabinets and drawers or secured in such

a manner as to avoid damage in transit.

f. All dimensions, fastener sizes,
and hardware sizes are in inches.

g. When entering the shop, curbside
is at right and roadside is at left.

2. Warnings and Cautions

W A R N I N G

All electrically-powered
tools and equipment must be
grounded prior to use.

TB 9-4940-331-30

CAUTION
Special care should be

exercised to avoid damage to
electrical connectors,
wiring, or electrical equip
ment.

To preserve waterproof

characteristics, precautions
should be taken not to
puncture the outer skin when
drilling holes into the
walls or floor of the shop.
Coat underside of vehicle
body with coating compound
(UNDERCOATING TT-C-520, NSN
8030-00-221-1834) where

mounting hardware projects
through floor.

3. Location of Equipment

a. Locations of equipment installed
or stowed in M35A2 cargo truck are
shown in figures 2 thru 7.

(1) Refer to table 1 for hardware
required for installation.

(2) Refer to table 2 for com-
ponents to be mounted.

(3) Refer to table 3 for elec-
trical components to be mounted.

b. Refer to table 4 for standard
conversion chart.

1



TB 9-4940-331-30

3. Location of Equipment--Continued

Table 1. Mount ing Hardware

MS/part no. Size and description Q t y Application

MS3367-3-O

MS27130-A20K

M S 7 1 8 3 - 1 4

M S 7 1 8 3 - 4 2

MS35190-275

M S 3 5 3 3 8 - 4 3

M S 3 5 3 3 8 - 4 6

M S 3 5 6 4 9 - 2 0 2

MS51861-49

MS51939-3

MS51967-8

MS90725-61

MS90725=66

7550588-9

12.00-in. Tiedown Strap

#10-24 UNC Blind Rivet Nut

13/32-in. Flat Washer

7/32-in. Flat Washer

#10-24 UNC-2A Countersunk
Head Machine Screw x 1.00L

#10 LockWasher

3/8-in. LockWasher

#10-24 UNC-2B Hex Nut

#10 Thread Forming Screw
x 1.00 L

Strap Loop

3/8-16 UNC-2B Hex Nut

3/8-16 UNC-2A Hex Head

Capscrew x 1-1/8 L

3/8-16 UNC-2A Hex Head
Capscrew x 2.00 L

66.00-in. Retaining Strap

10

2

3 2

5

7

5

4 2

5

12

2

4 2

3 2

1 0

1

Power cable assem-
blies

Strap loop

Storage cabinets

Fire extinguisher,
strap loop

Fire extinguisher,

strap loops

Fire extinguisher,

strap loop

Storage cabinets,
truck bows

Fire extinguisher,
strap loop

Switch box, lamp-
holder junction
boxes, duplex

junction box

Vehicle boarding

l a d d e r

Storage cabinets,

truck bows

Storage cabinets

Truck bows

Vehicle boarding

ladder

2



TB 9-4940-331-30

3. Location of Equipment--Continued

Table 2. Components to be Mounted

Figure
NSN Q t y Description no.

7125-00-693-4352 2 CABINET, STORAGE: 12 drawers 2-3

7125-00-378-4261 5 CABINET, STORAGE: 18 drawers 2-3-4

7125-00-335-0292 1 CABINET, STORAGE: 42 drawers 2-4

4210-00-270-4512 1 EXTINGUISHER, FIRE: carbon dioxide 2-4-7

2540-O0-641-0187 1 LADDER, VEHICLE BOARDING 2-3

Table 3. Electrical Components to be Mounted

Part no. or Figure

specification Q t y Description no.

APPLETON 15233 8 BOX CONNECTOR: type I, class 4,

style M (W-F-406)
10 thru

13

4910-00-800-1405 1 CABLE ASSEMBLY, ELECTRICAL POWER 9 - 1 4
(MIL-C-45820)

11023000 3 CABLE ASSEMBLY, POWER consisting of 8 - 1 0 - 1 3
one each of the following:

18-in. flex. cord (J-C-580)
plug (W-C-596/91-1)
box connector (W-F-406)

11023002 2 CABLE ASSEMBLY, POWER consisting of
one each of the following;

18-in. flex. cord (J-C-580)
connector (W-C-596/92-1)
box connector (W-F-406)

11023001 1 CABLE ASSEMBLY, POWER consisting of
one each of the following:

118-in. flex. cord (J-C-580)
plug (W-C-596/91-1)

box connector (W-F-406)

GE-GLD0533 2 CONNECTOR, CABLE OUTLET:

2-pole, 3-wire, 30 amp, grounding,

125 V, 50/60 HZ (W-C-596/92-1)

8 - 1 2 - 1 3

8 - 1 1 - 1 3

12

3



TB 9-4940-331-30

3. Location of Equipment--Continued

Table 3. Electrical Components to be Mounted--Continued

Part no. or Figure

specification Q t y Description no.

GE-GLD0531

6145-00-295-0855

APPPLETON 2510

“5975-00-281-0090

APPLETON 40-3/4

GE-5740-7

5935-01-058-9269

SQUARE D D221NRB

4

24 ft

1

1

3

3

1

1

1 5

CONNECTOR, PLUG: straight, grounding,

2-pole, 3-wire, 30 amp, 125 V, 50/60
Hz (W-C-596/91-1)

CORD, FLEXIBLE: type S06CF3/10SRNJG

(J-C-580)

COVER, JUNCTION BOX, DUPLEX:
type VIII, size F, style 59
(W-J-800)

JUNCTION BOX, DUPLEX:
type III (W-J-800)

JUNCTION BOX, LAMPHOLDER:

type I (W-J-800)

LAMPHOLDER

RECEPTACLE, DUPLEX, GROUNDED:
2-pole, 3-wire (W-C-596/40)

SWITCH BOX (ENCLOSED): surface mtd,

type NDS, class 2, design 2SN BOX,
120/240 v ac, 30amp (W-S-865)

TERMINAL LUG

10-11

8 thru

13

9

8 - 9 - 1 3

8 - 9 - 1 3

9 - 1 4

9 - 1 4

8-9-13-
14

13

4. Installation

N O T E

Hand blind riveter (5120-OO-

679-6523) is used for in-
stallation of blind rivet
nuts in steel cabinet wall.
Install blind rivet nuts in
accordance with MIL-N-47187.

Position floor-mounted
equipment as shown in figure
2. Use equipment mounting
holes as template for lo-
cation of drilled floor
mounting holes in accordance

with figures 2 thru 4.

a. Follow steps (1) thru (8) below
for equipment installation in M35A2

cargo truck. Referto figures 2 thru 4
for component locations and dimensions.

(1) Mark and drill four 0.41-in.
diameter holes to botton plate of

cabinets. Locate at the four corners,

allowing for minimum required clearance
for 3/8-in. hex head capscrews.

(2) Position two 12-drawer
storage cabinets (7125-00-693-4352) on
front right wall in accordance with
figures 2 and 3. Using the holes in
the cabinet bottoms as templates, mark
and drill eight 0.41-in. diameter holes

4



TB 9-4940-331-30

4. Installation--Continued

through floor. Secure cabinets to
floor, using eight 3/8- x l-1/8-in. hex

head capscrws (MS90725-61), eight

13/32-in. flat washers (MS27183-14),
eight 3/8-in. lockwashers (MS35338-46),
and eight 3/8-in. hex nuts (MS51967-8).

(3) Position two 18-drawer

storage cabinets (7125-00-378-4261)

against right side wall in accordance
with figures 2 and 3. Using the holes
in the cabinet bottoms as templates,

mark and drill eight 0.41-in. diameter
holes through floor. Secure cabinets

to floor, using eight 3/8- x l-1/8-in.
hex head capscrews (MS90725-61), eight

13/32-in. flat washers (MS27183-14),
eight 3/8-in. lockwashers (MS35338-46),
and eight 3/8-in. hex nuts (MS51967-8).

(4) Position three 18-drawer
storage cabinets (7125-00-378-4261) and
one 42-drawer storage cabinet (7125-00-

335-0292) against the left side wall in
accordance with figures 2 and 4. Using
the holes in the cabinet bottoms as

templates, mark and drill sixteen 0.41-
in. diameter holes (four per cabinet
bottom) through floor. Secure cabinets
to floor, using sixteen 3/8- x l-l/8-
in. hex head capscrews (MS90725-61),

sixteen 13/32-in. flat washers (MS27183-

14), sixteen 3/8-in. lockwashers (MS35338-
46), and sixteen 3/8-in. hex nuts
(MS51967-8).

(5) Position mounting bracket of
fire extinguisher (4210-00-270-4512) on
front wall in accordance with figures 2
and 4. Mark and drill three 0.22-in.
diameter holes through mounting bracket.

Using the mounting bracket as a template,
mark and drill three 0.22-in. diameter

holes in wooden truck slats in accord-

ance with figure 7. Secure mounting
bracket, using three #10 x l-in. counter-

sunk head machine screws (MS35190-275),
three 7/32-in. flat washers (MS27183-
42), three #10 lockwashers (MS35338-
43), and three #10 hex nuts (MS35649-

202). Install fire extinguisher in
mounting bracket.

(6) Mark and drill two 0.25-in.
diameter holes in right side wall of

rear right side 18-drawer storage

cabinet in accordance with figure 5.

Install two #10 blind rivet nuts (MS27130-
A20K) . Position and secure one strap

loop (MS51939-3), using two #10 x l-in.
countersunk head machine screws (MS35190-
275) (fig. 3).

(7) Mark and drill two 0.22-in.

diameter holes in right side rear truck

slats in accordance with figure 6.
Position and secure one strap loop

(MS51939-3), using two #10 x l-in.

countersunk head machine screws (MS35190-
275), two 7/32-in. flat washers (MS27183-

42), two #10 lockwashers (MS35338-43),

and two #10 hex nuts (MS35649-202)
(fig. 3).

(8) Position one vehicle boarding
ladder (2540-00-641-0187) against rear

18-drawer storage cabinet in accordance
with figures 2 and 3. Secure, using

66-in. retaining strap (7550588-9).

b. Follow steps (1) thru (14) below

for electrical component installation.

(1) To provide sufficient head
room for personnel to work in the M35A2

cargo truck, raise the bows 18 inches
and drill ten 0.44-in. diameter holes

through bow sockets and bows in accord-

ance with figure 9.

(2) Secure bows in place with ten

3/8- x 2-in. hex head capscrews (MS90725-
66), ten 3/8-in. lockwashers (MS35338-
46), and ten 3/8-in. hex nuts (MS51967-

8).

(3) Position switch box (Square D
D221NRB) on the two top truck slats in
accordance with figures 8 and 9. Using
holes of switch box as a template, mark
and drill four 0.12-in. diameter pilot

holes. Secure switch box to truck
slats with four #10 x l-in. thread
forming screws (MS51861-49).

5



TB 9-4940-331-30

4. Installation--Continued

(4) Install electrical power

cable assembly (4910-00-800-1405)

through box connector in bottom of
switch box and connect to circuit
breaker inside switch box in accordance
with figures 9 and 14.

(5) Position three lampholder

junction boxes (Appleton 40-3/4) on
inner side of second, third, and fourth

bows as shown in figure 8. Mark and
drill six 0.12-in. diameter pilot holes

and secure lampholder junction boxes to
bows with six #10 x l-in. thread
forming screws (MS51861-49).

(6) Position one duplex junction
box (5975-00-281-0090) on second bow as

shown figures 8 and 9. Mark and

drill two 0.12-in. diameter pilot holes
and secure duplex junction box to bow
with two #10 x l-in. thread forming

screws (MS51861-49).

(7) Remove one knockout slug from

duplex junction box (5975-00-281-0090)
In line with the second bow in accord-

ance with figure 9. Remove two knock-

out slugs from each lampholder junction
box [Appleton 40-3/4) in accordance
with figures 8 and 9. Install seven

box connectors (Appleton 15233), one in
duplex junction box and two in each
lampholder junction box in accordance

with figure 13. Install jam nuts on
box connectors.

(8) Fabricate six power cable
assemblies (three 11023000, two 11023002,
and one 11023001), using approximately

18 feet of flexable cord (6145-00-295-
0855). For power cable assembly

(11023001), use three terminal lugs
(MS20659-141) on ends of wires.

Install one box connector (Appleton
15233). Refer to figures 10 thru 12

for individual power cable assembly
construction, and install in accordance
with figures 8 and 13.

(9) Install 6 feet of flexible

cord (6145-00-295-0855) through duplex

junction box (5975-00-281-0090) and
lampholder junction box (Appleton 40-

3/4) on second bow. Refer to figures

8, 9 and 13. Strip a l-1/2-in. length

of outside insulation from flexible
cord on inside of each junction box.

Strip l/2-in. of insulation from each
individual wire and twist wire to fit

three terminal lugs (MS20659-141).

Install and crimp terminal lugs in
place in accordance with figure 13.

(10) Connect terminal lugs (MS20659-
141) to grounded duplex receptacle
(5935-01-058-9269) and secure grounded
duplex receptacle to duplex junction
box (5975-00-281-0090) with screws
provided with grounded duplex recep-

tacle. Install duplex junction box
cover (Appleton 2510) with screws
provided in duplex junction box cover.

(11) Install nine terminal lugs
(MS20659-141) in lampholder junction

boxes (Appleton 40-3/4) by stripping
l/2-in. of insulation from each in-
dividual wire. Twist wires to fit

terminal lugs (three on each box) and
crimp in accordance with figure 13.

(12) Connect terminal lugs to
lampholder (GE-5740-7) and secure to
lampholder junction box (Appleton 40-

3/4) with screws provided with lamp-
holder. Repeat this step for remaining
two lampholders. Refer to figures 9

and 14.

(13) Tighten al 1 box connectors

(Appleton 15233) to secure cords in
junction boxes and switch box. Refer
to figure 13.

(14) Secure power cable assemblies
to bows with ten 12-in. tiedown straps
(MS3367-3-0). Refer to figures 8 and 9.
Refer to figure 14 for electrical
schematic.

6



F
igure 1.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

7



F
igure 2.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

8



F
igure 3.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
09



F
igure 4.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

1
0



F
igure 5.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
01
1



F
igure 6.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

1
2



F
igure 7.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
01
3



F
igure 8.

TB 
9-4940-331-30

1
4



F
igure 9.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

1
5



F
igure 10.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

1
6



F
igure 11.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

1
7



F
igure 12.

T
B

 
9

-4
9

4
0

-3
3

1
-3

0

1
8



F
igure 13.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

1
9



F
igure 14.

T
B
 

9
-
4
9
4
0
-
3
3
1
-
3
0

2
0



TB 9-4940-331-30

Table 4. Standard Conversion Chart

21 (22 blank)









PIN: 009217-000


	TOC
	LOI
	WARNING
	PARAGRAPHS

	PARA 1
	PARA 2
	PARA 3
	PARA 4

	FIGURES

	FIGURE 1
	FIGURE 2
	FIGURE 3
	FIGURE 4
	FIGURE 5
	FIGURE 6
	FIGURE 7
	FIGURE 8
	FIGURE 9
	FIGURE 10
	FIGURE 11
	FIGURE 12
	FIGURE 13
	FIGURE 14

	TABLES

	TABLE 1
	TABLE 2
	TABLE 3
	TABLE 4

	PAGES

	PAGE 1
	PAGE 4
	PAGE 7
	PAGE 8
	PAGE 9
	PAGE 10
	PAGE 11
	PAGE 12
	PAGE 13
	PAGE 14
	PAGE 15
	PAGE 16
	PAGE 17
	PAGE 18
	PAGE 19
	PAGE 20


	ETM: 25 March 1970


